


Summary Attachment for Revised 301 (h) Applications for
Agana and Northern District WWTP's

Dissolved Oxvgeri

Dissolved oxygen (DO) profile surveys for both the Agana and Northern District offshore sites
were initiated by Noda and Associates on Nov. 6, 1998 and continued until Nov. 14, 1998. The
data shows that dissolved oxygen profiles range throughout the water columns from about 105%
to 95% at Agana and about 100% to 96% at the Northern District offshore site. These results
were expected as historic DO data showed concentrations near 100% saturation (See Appendix
A). ' '

Salinity

Sahmty—temperature—depth (STD) profiles were also obtained between Nov. 6, 1998 and Nov. 14,
1998. From this information, density profile data were calculated. In general, the data obtained
[...]
DISCHARGE SERIAL NUMBER

Hars

Xl ALm

Some pump stations are provided

FOR AGENCY use

217 Nq.::::‘er {nformation
— 8
EPA Form 7550222 (7=73) -8



S "“”'—“-1/ —

STANDARD FORM A—-MUNICIPAL

ORE"NS TsaokE oo

FOR AGENCY uSE

SECTIONIIL SCHEDULED IMPROVEMENTS AND SCHEDULES OF IMPLEMENTATION

This section requires information on any umoman!od implemaentation schedule which has been Imposed for construction of waste trestment
tacliities. Requirement scheduiel May have deen established by local, State, or Federsl sgencies or by court action.
SEVERAL DIFFERENT IMPLEMENTATION SCHEDULES, EITHER BECAUSE OF DIFFERENT LEVELS OF AUTHORITY IMPOSING

DIFFERENT SCHEDULES (ITEM 1b) AND/OR STAGED CONSTRUCTION OF SEPARATE OPERATIONAL UNITS (ITEM Ic). SUBMIT A

SEPARATE SECTION i1t FOR EACH ONE.

1. I(mprovements Required

Discharge Serial Numbderns
Atfectad List the discharge
sarial numbers, assigned (n Sec
tion 11, that are covered by this
implementation scheduile

Authority Imposing Requirement
Check ths sppropriate itam Indi
cating the authority for the Im-
plamentation scheduie If the
identical impiamentation sched-
ule has been ordered by more
than one authority, check the
appropriate items. (seein-
structions)

Locally devetoped plan
Areawide Pfan

Basin Pian

State approved implementation
schedule

Feceral approved water quality
standards impismentation plan
Federst anforcamant procedure
or action

State court order

Federal court oraer

GEPA

FOR AGENCY USE

Sched. No.

Owoc

O aRre
QO eas

Osas
Kiwas

QOenr
QOcrr
greo

improvement Description Specity the 3-character code for the
Gaenaral Action Description in Table H that Dest describes the
Improverments required by the Impiamentsation schedule. §f more
than one schedule appiies to the facliity because of & staged con-
struction scheduie, state the stage of construction belng described
here with the aporopriate general action code. submit 3 mparate
Section 111 for sach stage of construction planned. Also, list alt
the 3-character (Specific Action) codes which descride In more
detall the poliution abatement practicas that the implemantation

scheduie requires.

3-character ganaral action
description
3-character specific action
descriptions

tmpilementation Steps

b

Preliminary plan complets
Final plan compiete

Financing complete & contract

. waded

Site acquired

Begin construction
End construction
Begin Discharge

Operational ilevel attained

"EPA Form 7550-22 (7»73)

GPO 8653.707

2 muu (Yt Mo /Oay)

(3030

NEW.

USEPA

PRI , DIS , SLP , SLD s OUT

2. " Implamentation Schedutls snd 3. Actuat Compietion Dates

Provide dates imposed by schedule and any actual dates of completion for Impiementation steps
-listed beiow. Indlcate dates as accurately s possible. (ses Instructions)

A W/
12,5 410

Y S S

Y S S—
23,10/
L8, 3,20
29, 8/

I AR A

3. Actust Compietion (Yr /Mo /Day)

A VI S
225410

PR S -
18,1031
2Y_ B
Y AES

This seclion contains 1 pegde.

IF YOU ARE SUBJECT TO




STANDARD FORM A-MUNICIPAL

FORM APPROVED
OMB No. 158-R0100

FOR AGENCY usg

_— SECTION IV. INDUSTRIAL WASTE CONTRIBUTION TO MUNICIPAL SYSTEM

Submit a description of each major industrial facility discharging to the municipal system, using i separate Section (V for each facllity descrip-

tion. Indicate the 4 digit Standard industrial Ciassification (S1C) Code for the industry, thée major product or raw- material, the flow (in thou-
sand galions per day), and the characteristics of the wastewater discharged from the industeial facliity into the muul:lpal system. Consuit Tabile

—
! 11l for standard measuras of products or raw materials. (see instructions)
: 1. Major Contributing Facliity
(ses Instructions)
— Name 401ta
|
— Numberd Street 401>
] City 401¢
{ h y .
County 401¢
State a0te
i
Zip Code eovt | )
- .
f 2. Primary Standard industrial 402 a——
H Classification Code  (see
. instructions)

_ Units (See
~— 3. Principal Product or Raw Quantit Jadieni)
Materiat  (see instructions) :

i .
: Product 403 . 403¢ 4034 !
! Raw Materist a030 Ry 4031
4. Flow Indicate the voiume of water A

discharged into the municipal sys- 4042 thousand galions per day

termn in thousand galions per day
— and whether this discharge is inter- 404b | [0 intermittent (inty (J Continuous (con)

mittant or continuous.
L 5. Pretreatment Provided indicate If 40S Ove OnNe

pretreatment is provided prior to
. antering the municips! system

€. Charscteristics of Wastewstar

.(u'o instructions) P
} Parameter
HES _Name
N 08 Paramaeter

Numbper
— ‘ 4Q€h| Vaiue
: .
—
¢
H
!
~
,v'l - P = g

—_ EPA Form 755022 (T=73) Tuis seclion conlains I pags.

GPO 865.706



APPLICATION

QUESTIONNAIRE



GENERAL INFORMATION
AND

BASIC DATA REQUIREMENTS



Treatment System:Description






A.

Treatment System Description

Are you applying for a modification based on a current discharge, improved
discharge, or altered discharge as defined in 40 CFR 125.58?

Guam Waterworks Authority (GWA) is applying for a modification based on the
current actual volume, composition, and location of 301(h) discharge for the Agana
Sewage Treatment Plant. However, GWA is presently under contract with a local
A/E firm to conduct the baseline survey and design a new ocean outfall. The new
ocean outfall is schedule for completion by December 30, 2000.

Description of the Treatment/Outfall System
In the middle of Agana Bay is built a seven acre, 500 by 700 foot primary sewage

treatment plant. Figure 1 shows the location of the facility. Figures 2 shows the
operating facility layout. Appendix L contains details of the plant’s location in the

- central sewerage system.

It is designed to treat a daily ultimate average flow of 12 million gallons per day
(mgd) and remove 40 to 60 percent of suspended solids (ss) and 25 to 40 percent
Biochemical Oxygen Demands (BODs) at a concentration of approximately 207
milligrams per liter (mg/l)ss. The peak design hydraulic capacity of the plant is 21
mgd. Table 1 provides design data for the ASTP.

The system presently serves the municipalities of Agana, Agana Heights, Asan, Piti,
Tamuning, Mongmong-Toto-Maite, Sinajana, Chalan Pago-Ordot and portions of
Barrigada, Dededo, Mangilao and Yona. The service area is shown on Figure 3.

Appendix L contains the “As Built” record drawing of this sewage collection and

~ disposal system.

The plant design is intended to satisfy the National Pollution Discharge Elimination
System (NPDES) permit and the Water Quality Standards of the Guam
Environmental Protection Agency (GEPA). On December 13, 1969, a ruling was

‘approved by the Federal Water Pollution Control Administration (FWPCA) that “The

Guam Water Pollution Control Commission in keeping with the policy statements
of the Standards of Water Quality for the Waters of the Territory of Guam will accept
primary treatment as a minimum for ocean outfalls, provided water current date is
available to demonstrate no decrease in water quality will result... The data required
will be that which is sufficient to demonstrate that the water currents will not carry
material back to shore into the

inner reef areas.”



Figure 1

[ ]
9O,
DEDEDO YiGO
[}

QY
MONG MONG
TOTO MAITE ,' H
SINAJANA :
AGANA. . i \TAMUNING =

LOCATION MAP
Agana Sewage Treatment Plant
Agana, Guam
Guam Waterworks Authority

VILLAGE BOUNDARIES



ign Da

Agan Treatment P

Design Flow 12 mgd average
21 mgd maximum
Primary Clarifiers
Surface Area 10,700 ft2'
Volume 85,700 fi?
Chlorine Capacity 3,000 Ib./day
Effluent Purhping Capacity 20 mgd
Aerobic Digester, Volume 57,000 fi3
Mechanical Aerators 6,000 1b./day
Centrifuge _ 1,500 1b./hour

Source: Metcalf and Eddy, Inc.



FLOW
DIVERSION
STRUCTURE

EFFLUENT DISTRIBUTION

STORAGE & MAINTENANCE

CENTRIFUGE
FACILITY

BOX
SKUM SKIMMER ]-»—sxuq WELL
O SuMP
PRIMARY
SETTLING
, TANKS
EFFLUENT |
PUMPING
STATION
PARSHALL
FLUlE-l
) ]
OZON1ZATION PUMP & PIPING GALLERY i
ROOM {
AEROBIC DIGESTERS
W=
i
|
OPERAT 1 ONS :
i
{

O NeUTRALIZING TANK

PLOT PLAN

- Agana Sewage Treatment Plant

Figure 2



1

ot

12A]13A] 14A

/|18 (128

108 1EE

f

]

4

maarn

N\
6H | 7

51 Lo 7
i

6a17Q

AREA 1 7
AREA 2
u J/

\

Figure 3

“

AREA S5A

-5

3w

AREA 4

ASPENCAD PUNP STATION, TRAMSMISSION LINE & FORCE MAIN

TRANSMISSION LINE FROM TAMUNING TO AGANA
ADELUP TO AGANA MAIN PUNP STATION

AGANA MAIN PUMP STATION

MONCHMONG-TOTO PUMP STATION AND FORCE MAIN
ASMIVAD PUMP STATION AND FORCE MAIN

YPAO PP STATIQ{P

ROUTE 8 TRANSHISSION LINE SEGMENT

PITI PUMP STATION .

PAGD PUMP STATION AND- FORCE MAIN

NIMITZ HELL TRANSMISSION LINE

TOTOD TRANSHISSION LINE

r CHAGT PUMP STATION

LEGEND

e DISTRICT BOUNDARY
+— EXISTING GRAVITY LINE
= NEW GRAWVITY LINE

——— EXISTING FORCEMAIN
LINE

NEW ‘FORCEMAIN LINE
EXISTING PUMP STATIO!

Q
4 NEW PUMP. STATION
-]

EXISTING SEWER
MANHOLE

* NEW SEWER MANHOLE

JANUARY 1994

DUENAS &
ASSOCIATeS

) Inc.
TNQBERRIG » PLANING « SLAVEYRIQ
NNVIRONMENTAL SERVICEY

CONBTRUCGTION MANAGERDIY
P. C. BOX R50 TAMUNNG, GUAM 98831

|SUAM WASTEWATER FACILITIES
MASTER PLAN

LAYOUT

NOT TO SCALE

SHEET 1 OF 91
——



The treatment process provides comminution of solids, primary sedimentation
and pre-chlorination. The treated effluent is discharged through a 3,500 foot log
outfall which extends 950 feet beyond the reef to a depth of 85 feet. The sludge
collected from the sedimentation tanks undergoes aerobic digestion followed by
dewatering in a mechanical centrifuge. The outfall has been operational through the
outfall until the Agana treatment facility became operational in 1978.

Between January 1997 and December 1997, an average flow of 8.3 mgd was treated
at the Agana treatment plant. Based upon the Bureau of Planning’s year 2000
population projections and the data contained in the 1979 Wastewater Facilities Plan,
the average daily flow to the Agana facility in the year 2000 1s estimated to be 10
mgd. When the proposed “reroute” of the Liguan Terrace; Barrigada Height
collector system and Fujita Pump Station was implemented in conjunction with the
Sewage Reversion Project, average flows was reduced to 6.0 mgd. It is anticipated
that the Agana treatment plant will have ample capacity to treat wastes through the
year 2000.

The treatment processes incorporated at this facility include the following:

1. Pretreatment - comminution, screening, grit removal and chlorination.
2. -Primary treatment - settling or sedimentation.
3. Sludge treatment - aerobic digesters and centrifugation.

More specifically, the units and facilities provided include:

Two comminutor units, bar screens installed above the comminutors, a grit removal
facility, two chlorinators, raw sewage pumps, a parshall flume and a continuous
recording device for influent flow measurement, three covered primary rectangular
settling tanks for gravity settling of sewage solids, four aerobic digesters, two
ozonators to deodorize the air from the settling tanks and aerobic digesters, two
centrifuge units with related chemical feed facilities for mechanical dewatering of
digested sludge, three effluent pumps, five primary sludge pumps to convey waste
sludge from primary settling tanks to digestion tanks, one scum pump to convey
scum from the primary settling tanks, and four digester sludge pumps to convey
digested sludge to the centrifuge.

Basically, all incoming sewage flows are first passed through the existing
comminutors and grit removal units at the existing main pump station. It then flows
through a 36-inch pipe into an influent diversion structure. The flow is then
measured as it flows through a parshall flume into the primary tanks.



From the primary settling tank the primary treated sewage flows into a pump station
where the effluent is pumped into an effluent diversion structure. )

The effluent is then discharge through an existing 36-inch outfall for final disposal.

The primary sludge collected in the settling tank is pumped to the aerobic digesters.

After the sludge is digested, it is dewatered by centrifuges and trucked to a sanitary
landfill. Supernatant from the aerobic digester overflow tank and centrate from the
centrifuge is returned to the primary settling tanks.

Efficiencies for sewage treatment plants are usually quantitatively assessed by the
parameters of suspended solids(ss) and biochemical oxygen demand (BOD). For this
plant which employs only primary settling tanks, suspended solids removal of 40 to
60 percent and BOD of 25 to 40 percent may be expected. Flow patterns through the
plant is illustrated in Figure 4.

Outfall System

On or about January 12, 1988 heavy wave action from Typhoon Roy severely
damaged the 36-inch concrete outfall pipe and its protective concrete-armor stone
envelop. The major damage done was the complete destruction of a 48-foot section -
of the pipe at a location about halfway between the reef and the end of the outfall.
At other locations, considerable damage was done to the protective envelope
constructed around the outfall pipe. Soon thereafter, negotiations were begun with
the Federal Emergency Management Administration (FEMA) to obtain the funding
to replace the missing segment and repair the protective envelope to prevent future
damage. In July 1988, FEMA funds in the amount of $545,000 were committed to
the work, with almost and equal amount of local Guam funds stipulated to repair the .
envelope damage. At the time, work was progressing on the construction plans, and
a report in late August 1988 by Guam EPA that the Agana Bay waters had recently
become unacceptable polluted (presumably due to the broken outfall) put this regular
project on a fast track to completion. ,

On September 14, 1988 Governor Joseph F. Ada declared a Public Health
Emergency clearing the way for expediting of the work. On September 15, a local
marine engineering company (J. Agi and Associates) was retained to assist GWA in
areview capacity. On September 19 and 20, plans specification and a video take of
an inspection dive of the outfall were given to each of six prospective contractors.

On September 22, four proposals were received for the work, and by September 27,
a GWA selection committee had finished its evaluation and negotiations with the two
contractors submitting the best proposal. The selected contractor was Healy Tibbitts
Construction Company from San Francisco and the contract amount was
$1,051,800.00.



Figure 4

diS VNVOV
LNOAV1 JILVINIHOS

€= T9OH =

3008
03153910
\ ‘ I OININDHL
~ 300MS
| [GTELI
TUIANYT AUYLINYS OL |
IDivO uua:._ml SNVL _In —_—— I-*-l l* hend *l- |‘
_ ANVI3Q _
3900 _ '
(S39N311N30) 4 Su2US30i
ONINILYM3OQ 300MS 0180Y3V
. INVLYNNIINS ety )
UVUND—S m rLﬁrL
m ................................ _ ........................
— .
NOWYLS dind I |
IN3N1493
~ LNIM4I SHIINYIO
AYYNIdd AHY N g5 Nvn
YNYOV NOMd
£ YILVMILSVM
Q3LL4030
ILNNINGD MVY
VAN P
NV 0L £

JwWALONULS
NOISYIAI0

Guam I_slandwide Wastewater Facilities Plan

Page I1-31

B-8



By October 14, contract documents were sufficiently along in the approval process
that a Notice to Proceed was also sent by facsimile notmg activation on or before
October 17, 1988.

Repairs on the outfall were completed on January18, 1989. A joint inspection dive
was conducted on January 25 by the construction management firms and the Army
Corps of Engineer.

Appendix A contains historic information about the outfall, news clippings and
~ related information about the 1988 repair project. Appendix M provides an
engineering plan and profile of the outfall sewer.

The existing outfall is located at latitude 13 degrees 29 minutes 3.3 seconds,
longitude 144 degrees 44 minutes 37.1 seconds.

Changes in Service Area

The area served by the ASTP is an urban zone which continues to be a region of
expansion. :

In addition to the civilian population, there are Federal Government installation in
the area, including the Naval Hospital facilities and military personnel within
the central area.

Sewage flows from Barrigada Heights, Liguan Terrace, and part of Tumon Bay was
diverted to the Northern District Sewage Treatment Plant.